
 

 

 

WATER SUPPLY PLAN 
POTABLE WATER SUB-ELEMENT 

 

 

 

 

 

 

 

 

PREPARED BY 

THE UTILITIES CITY OF HOLLYWOOD 

DEPARTMENT OF PUBLIC UTILITIES 

AND BROWNHAZEN AND 

CALDWELLSAWYER 

Style Definition: Body Letters:  No bullets or

numbering

Style Definition: Body Numbering:  No bullets or

numbering

Style Definition: Bullet 1: Indent: Left:  0.35"

Style Definition: Heading 3 new: Indent: Left:  0.19",

Hanging:  0.5"

Style Definition: Heading 2 new: Indent: Left:  0.38",

Hanging:  0.5"

Formatted: Centered

Formatted: Right:  1.39"

WMONTERO
Typewritten Text
EXHIBIT B

WMONTERO
Typewritten Text

WMONTERO
Typewritten Text



 

Table of Contents 

 

City of Hollywood Utilities Element Potable Water – Water Supply Plan  WS ii 
[...]
2.0 1
,
0
0
0 

Total Floridan Existing– All Sources 

8
1

4,
3
3
0 

3
9.
2
6 

1,
2
7

8.
2
0 

8,
50
04
2.
02 

12.2  

Source: SFWMD Water Use Permit No. 06-00038-W 
(expires on April 10, 2028) and Letter from Broward County 
to the City of Hollywood dated April 27, 2018, Subject: 
Hollywood Flow Limitations. 

Proposed Future Floridan Wells 
(Beyond 2030) 

 
 

Floridan 

FW-F8, 
F9,F11, 
F12, F14 
through 

F24 

 
 

15 

 
 

TB
D 

  
 

1
5
,
0
0
0 

 
 

21.6 

 
 

T
B
D 

Total Floridan Proposed 15   1
5
,
0
0
0 

21.6  

Source: Well ID and capacities table from the City of Hollywood Water and Sewer Revenue Bonds, Series 2014 document provided 
on November 17, 2014. 

Formatted: Table Text Left, Indent: Left:  0", Space

Before:  0 pt

Formatted: Table Text Left, Right, Indent: Left:  0",

Space Before:  0 pt

Formatted: Table Text Left, Right

Formatted: Font: Arial, Bold

Formatted: Font: Arial, Bold

Formatted: Table Text Left, Right, Indent: Left:  0",

Right:  0", Space Before:  0 pt

Deleted Cells

Deleted Cells

Formatted: Normal, Space Before:  3 pt

Formatted Table

Formatted: Font: Arial, Font color: Black

Deleted Cells



 

 

 

 

 

 



Section 3 

Water Suppliers 

 

City of Hollywood Utilities Element Potable Water – Water Supply Plan  WS 3-8 

The City has been proactive in establishing and expanding its Floridan Aquifer supply and 

treatment capacity as its alternative water supply source. This serves two purposes: to meet 

projected water demands and to provide increased water supply reliability by including a more 

drought-resistant source in its overall water supply mix. As part of its overall water supply 

planning process, the City had received allocation in both its 2000 and 2008 WUPs for new 

Floridan wells, rated at approximately 1,000 gallons per minute (gpm) each, in addition to the 

four existing Floridan wells. Between 2008 and 2012, the City constructed four of the planned 

new wells (F-6, F-7, F-10, and F-13). Because of the supply, transmission, and treatment 

facility infrastructure already in place, these wells can be installed on a “just in time” basis if 

needed to meet increasing water demands in the future. At this time, it does not appear that 

these new wells will be needed within the current planning horizon. Figure 3-1 illustrates the 

locations of existing and proposed future Floridan wells. 

The City has established and expanded its Floridan Aquifer water supply and treatment 

capacity to meet forecasted increases in water demand and to incorporate a more drought-

resistant water source that improves water supply reliability. 

 Treatment Processes 

The City’s WTP has been in continuous operation for almost 85 years and consists of the 

following treatment processes: 

 Lime Softening (LS) 

 Membrane Softening (MS) 

 Reverse Osmosis (RO) 

Raw water from the HollywoodCity’s Biscayne wellfieldAquifer wellfields is treated by both 

theusing LS and MS treatment systemsprocesses. In addition, some Biscayne Aquifer raw 

water is blended with the softened water from the LS and MS systems to help balance water 

quality and efficiently use the available Biscayne Aquifer allocation. Although raw water 

piping from allboth Biscayne Aquifer wellfields and the SRW is interconnected at the plant, 

the MS units reportedly treat a higher percentage of SRW water, which tends to be more 

highly colored (MS is more effective at reducing color). Raw water from the Floridan Aquifer 

is treated byusing the RO treatment system exclusivelyprocess. 

Table 3-23 summarizes the existing firm and nominal water treatment capacities of each 

treatment system. As shown in Table 3-2the table, the existing total firm and nominal water 

treatment capacities of the City’s water treatment facilities are 40.5 mgd and 46.0 mgd, 

respectively. The average treatment losses of the LS, MS, and RO treatments are 2, 13, and 

20 percent, respectively. Treatment losses for the LS facility were estimated based on data 

from 2003-2013 water plant Monthly Operating Reports (MORs). Treatment losses for the 

MS and RO facilities are based on design and operational criteria. 

Formatted:  No bullets or numbering



Section 3 

Water Suppliers 

 

City of Hollywood Utilities Element Potable Water – Water Supply Plan  WS 3-9 

Table 3-23. Water Treatment Processes and Capacities 

Treatment System 
Units in Service Assumed 

For Firm Capacity 
Existing Firm and Nominal Finished 
Water Treatment Capacities (mgd) 

Treatment 
Losses 

Lime Softening (LS) 
Nine units in service out of 

twelve total 

Firm: 22.5 mgd 

Nominal: 24.0 mgd 
2 percent 

Membrane Softening 
(MS) 

Six trains in service out of 
seven total 

Firm: 12.0 mgd 

Nominal: 14.0 mgd 
13 percent 

Reverse Osmosis 
(RO) 

Three trains in service out of 
four total 

Firm: 6.0 mgd 

Nominal: 8.0 mgd 
20 percent 

Total (all three 
systems) 

All describedDescribed 
above 

Firm: 40.5 mgd 

Nominal: 46.0 mgd 
N/A 

Source: City of Hollywood Public Utilities Department and 2007 Water Master Plan 

3.1.2.1 Lime Softening System 

The primary water treatment for the LS system is achieved by a process known as fluidized 

bed crystallization. The City’s LS system consists of 12 fluidized bed crystallization units 

(Spiractors) followed by 18 dual media filters. Each Spiractor has a conservatively- estimated 

capacity of approximately 2.5 mgd, producing a total capacity of 30 mgd and a firm capacity 

of 22.5 mgd with three Spiractors offline. Lime is stored in silos and is constantly fed to the 

Spiractors at an approximate rate of 200 mg/L. There are a total of six lime silos at the City’s 

WTP (four 50 ton and two 100 ton). The 18 multimedia filters following the Spiractors have 

a maximum surface loading rate of 2.0 gpm/sq. ft.,ft2, but the plant prefers to conservatively 

operate its six larger filters at 1.5 gpm/sq. ft. Using these loading rates, the LS system has a 

total capacity of 24 mgd and a firm capacity offt2.  

Using these loading rates, the LS system has a total nominal capacity of 24 mgd and a firm 

capacity of 22.5 mgd, with the maximum production capacity being limited by the filters. 

Since the current loading rates are relatively conservative, up-rating the filters may be feasible 

in the future, if the City has an opportunity to expand its Biscayne Aquifer supply. The 

capacities of the Spiractors and membrane systemssystem (described below) together are 

adequate to be able to fully utilize the City’s Biscayne Aquifer allocation. 

3.1.2.2 Membrane Softening System 

The City’s MS system consists of seven operational treatment trains and three available slots 

for future installation of additional MS trains. Raw water from the Biscayne Aquifer is treated 

with sulfuric acid and a proprietary antiscalantanti-scalant to protect the membranes from 

scaling, and. The raw water is filtered through 5 µm cartridge filters prior to entering the 

membrane to protect against particulate fouling or damage. Each MS skid has a production 

capacity of 2.0 mgd, and there are seven skids currently in operation. Therefore, the firm 

capacity of the MS system is 12 mgd and the nominal capacity is 14 mgd. 

2.0 mgd, and there are seven skids currently in operation. Therefore, the MS system is able to 

Formatted: No page break before

Formatted: Table Text Center

Formatted Table

Formatted: Table Text Center

Formatted: Table Text Center

Formatted Table

Formatted: Table Text Center

Formatted: Font: 9 pt

Formatted: Font: 9 pt



Section 3 

Water Suppliers 

 

City of Hollywood Utilities Element Potable Water – Water Supply Plan  WS 3-10 

produce a total of 14 mgd and with one skid out of service; the system has a firm capacity of 

12 mgd. 

 

Each train consists of a feed pump and 54 pressure vessels arranged into a three-stage 32:16:6 

configuration. Each pressure vessel holds seven membrane elements. Each membrane 

softeningMS train is designed to operate at 87 percent recovery, which means that 

approximately 2.3 mgd of feed water is required to produce 2.0 mgd of permeate. Since future 

capacity expansion is expected to use water from the Floridan Aquifer, the MS system will 

likely remain at its current capacity in the long term. 

3.1.2.3 Reverse Osmosis System 

The City’s RO system consists of four RO skids and four available slots to facilitate the 

installation of additional RO treatment trains. Raw water from the Floridan Aquifer is treated 

with sulfuric acid and a proprietary antiscalantanti-scalant to protect the membranes from 

scaling, and. The raw water is filtered through 5 µm cartridge filters prior to entering the 

membrane to protect against particulate fouling or damage. The four RO skids that are 

currently in place have finished water production capacities of 2.0 mgd and each 

operatingoperate at 80 percent recovery. At this recovery rate, 2.5 mgd of raw water is needed 

to produce 2.0 mgd of finished water. Therefore, the total finished water capacity of the RO 

system is 8.0 mgd and the firm capacity is 6.0 mgd with one train out of service. 

3.1.2.4 Disinfection System 

The City currently uses chloramines to provide primary disinfection and a secondary residual 

for the distribution system. Free chlorine generated by an on-site generation systemSodium 

Hypochlorite 12% solution is added to the water, and a brief sodium hypochlorite contact time 

is provided prior to the addition of ammonia to form chloramines. 

This system consists of two electrolytic cells, each with a capacity of 1,500 lb./day. Adequate 

chlorination capacity exists when both chlorinators are online and the average dose is being 

applied. Currently, 0.8 percent hypochlorite solution is generated by the cells and is stored in 

a total of The City’s Sodium Hypochlorite 12% solution is stored in nine (seven 10,000 gallons 

and two 7,000 gallons) fiberglass storage tanks. 

The City’s ammonia system consists of two 1,000 gallons-gallon ammonia gas storage tanks 

and four rotameters (three 100 lb./day units and one 250 lb./day unit). To maintain a residual 

of 4.0 mg/L chloramines, 0.85 mg/L ammonia must be added to maintain a ratio of chlorine 

to ammonia within a recommended range of 4.5:1 to 5.0:1, with a target of 4.7:1. At this 

dosage, the ammoniators have the capability to treat 77.6 mgd with all four units in service, 

and 42.3 mgd with the largest (250 lb./day) rotameter offline. 

3.1.2.5 Degasifier System 



Section 3 

Water Suppliers 

 

City of Hollywood Utilities Element Potable Water – Water Supply Plan  WS 3-11 

The City’s degasifier system reduces the carbon dioxide (CO2) levels in both the MS -treated 

water and CO2 RO-treated water and the hydrogen sulfide (H2S) levels in RO -treated water, 

via air stripping. Sulfuric acid is added to lower the pH of the Floridan Aquifer water to aid 

in H2S removal prior to countercurrent air stripping through a packed tower, but the. The MS-

treated Biscayne Aquifer water does not require additional pretreatment prior to stripping. The 

WTP has four forced -draft, packed -tower degasifiers. Each degasifier unit includes an 18,000 

-cfm fan, a 13.5 feet diameter by 24 feet overall height tower, and 12 feet of packing. Two 

degasifiers are designed to remove carbon dioxideCO2 from the MS permeate with discharge 

of the tower exhaust to the atmosphere. One degasifier is designed to remove hydrogen sulfide 

(H2S) from the RO permeate with discharge of the tower exhaust to an odor control scrubber. 

The fourth degasifier is a standby unit for both systems, which can discharge exhaust gas 

either to the atmosphere or to the odor control scrubber. The degasification system is adequate 

to treat the MS and RO flows that the plant currently produces. The recent upgrades to the 

odor scrubber system allow the plant to run all four of its RO skids without generating 

nuisance odors. 

 Post-Treatment 

Degasified permeate from boththe MS and RO systems drains to a 250,000 -gallon blend  tank 

where it mixes with lime softenedLS water. The secondary treatment in the blend tank 

includes addition of sodium hypochlorite, and caustic soda, and fluoride. Water from the blend 

tank is pumped into the onsite ground storage tanks. 

 Storage 

The City has 18 million gallons of total finished water storage capacity; including 2 MG stored 

in two separate 1 MG elevated storage tanks inwithin the distribution system, 11 MG of 

ground  storage on-site at the WTP, and 5 MG of ground storage located at a new (installed 

2014)the West Hollywood Storage and Pumping Facility located near Sheridan St. and 68 th 

Avenue. The tankage present at each location is detailed below. 

At the plant, a total of five ground storage tanks are available. Water from the blend tank flows 

into parallel lines that feed two 3.5 MG tanks. Water from these two tanks is discharged into 

a manifold that feeds three parallel 1.0 MG storage tanks. These three storage tanks then 

combine into another manifold that feeds a 1 MG high service pumping clearwell. Inclusive 

of the clearwell, the combined finished water storage inventory (on-site) is 11 MG. The 

breakdown of the 11 MG on-site finished water storage capacity is indicated below:. 

 Clearwell: 1 MG 

 Tank # 2: 1 MG 

 Tank # 3: 1 MG 

 Tank # 4: 1 MG 

Formatted: Subscript

Formatted: Subscript

Formatted:  No bullets or numbering

Formatted: Indent: Left:  0.69",  No bullets or

numbering



Section 3 

Water Suppliers 

 

City of Hollywood Utilities Element Potable Water – Water Supply Plan  WS 3-12 

 Tank # 5: 3.5 MG 

 Tank # 6: 3.5 MG 

The on-site finished water storage tanks provide operational storage required to equalize 

diurnal demands and provide for emergency storage (fire flows). According to the most recent 

Water Master Plan, they hold approximately six hours flow when all treatment systems are 

operating at designed capacity. The water levels in the tanks are typically maintained between 

low (50 percent) and high (85 percent) operating limits to accommodate short-term system 

changes in the system demand. The tanks are all interconnected and are maintained at the 

same level. 

 High Service Pumps 

The City’s WTP has two High Service Pump (HSP) stations that pump finished water from 

on-site storage tanks at the WTP to the City’s distribution system. 

1. The main HSP station, referred to as the high service pump room, houses six split- 

case horizontal centrifugal pumps and their respective motor control centers. The six pumps 

that are, aligned in parallel, draw water from clear wells and pump into a common 42-inch 

discharge header. 

The secondary HSP station, referred to as the aeration building pump station, is primarily used 

to complement the required constant operation of the main pumping station. The facility 

houses four split-case horizontal pumps with their respective motor control centers. The 

pumps and motors located in this facility are paired up and are arranged in series. These pumps 

draw water from a 1.0 MG storage tank and pump into a common 20-inch discharge header. 

 Distribution System 

The City’s WTP has three discharge mains, a 24-inch water main (South header), a 30- inch 

water main (West header), and a 20-inch water main (bypass header) that supply water into 

the distribution system transmission lines.  as follows: 

 24-inch water main (South header); 

 30- inch water main (West header); and  

 20-inch water main (Bypass header).  

The City’s service area water distribution system (Figure 3-2) consists of over: 

 Approximately 700 miles of water main pipe with diameters ranging from 2-inch to 

36-inch, two diameter; 

 Two elevated 1.0 MG storage tanks, two 2.5 MG ground; 

 The West Hollywood Pumping and Storage Facility which includes four 1,700 gpm 

Formatted:  No bullets or numbering